
 

REGULAR MEETING 
CITY OF RIALTO 

UTILITIES COMMISSION 

AGENDA 
 

Civic Center  
Council Chambers 
150 S. Palm Avenue 
Rialto, CA  92376 

Tuesday 
August 16, 2016 

6:15 p.m. 

In compliance with the Americans with Disabilities Act, if you need special assistance to participate in this meeting, please contact the Public Works 
Department at (909) 421-4999.  Notification 48 hours prior to the meeting will enable the City to make reasonable arrangements to ensure accessibility 
to this meeting. [28 CFR 35.102-35.104 ADA Title II]

 
Members of the public are given an opportunity to speak on any listed agenda items.  Please notify the Public Works Department if you wish to do so.  
All agendas are posted in the City Hall Administration Building (150 South Palm Avenue, Rialto, California 92376) at least 72 hours in advance of the 
[...]
n
 e

a
c
h
 b

u
s
in

e
s
s
. 


C

o
p

ie
s
 o

f 
N

P
D

E
S
 I
n
s
p
e
c
ti

o
n
s
, 
in

c
lu

d
in

g
 

In
te

rc
e
p
to

r 
In

s
p
e
c
ti

o
n
 a

n
d
 W

a
s
te

 W
a
te

r 
S
u
rv

e
y
 

fo
rm

s
 a

re
 f

o
rw

a
rd

e
d
 t

o
 R

ia
lt

o
 W

a
te

r 
S
e
rv

ic
e
s
, 

In
d
u
s
tr

ia
l 
P
re

tr
e
a
tm

e
n
t 

P
ro

g
ra

m
 C

o
o
rd

in
a
to

r 
o
n
 a

 m
o
n
th

ly
 b

a
s
is

. 

 

Regular Utilities Commission Meeting- Tuesday, August 16, 2016Agenda Packet Page 23 of 60




4

0
 C

F
R

 4
0

3
 -

 G
e
n
e
ra

l 
P
re

tr
e
a
tm

e
n
t 

R
e
g
u
la

ti
o
n
s
 

 
T

h
e
 C

it
y
 o

f 
R

ia
lt

o
 h

a
s
 e

s
ta

b
li
s
h
e
d
 l
e
g
a
l 
a
u
th

o
ri

ty
, 

d
e
ri

v
e
d
 f

ro
m

 t
h
e
 C

a
li
fo

rn
ia

 C
o
n
s
ti

tu
ti

o
n
, 
A

rt
ic

le
 1

1
, 

S
e
c
ti

o
n
 7

, 
to

 c
a
rr

y
 o

u
t 

th
e
 p

ro
g
ra

m
 d

e
s
c
ri

b
e
d
 i
n
 4

0
 

C
F
R

 4
0

3
.8

  
 

T
h
e
 S

ta
te

 W
a
te

r 
R

e
s
o
u
rc

e
s
 C

o
n
tr

o
l 
B
o
a
rd

 a
p

p
ro

v
e
d
 t

h
e
 

C
it

y
’s

 P
re

tr
e
a
tm

e
n
t 

P
ro

g
ra

m
 o

n
 D

e
c
e
m

b
e
r 

4
, 
2

0
1

4
 

 
T

h
e
 C

it
y
 o

f 
R

ia
lt

o
 a

d
o
p
te

d
 S

e
w

e
r 

U
s
e
 O

rd
in

a
n
c
e
 #

1
5

2
3
 

o
n
 J
a
n
u
a
ry

 2
3

, 
2

0
1

3
 

Regular Utilities Commission Meeting- Tuesday, August 16, 2016Agenda Packet Page 24 of 60




E
s
ta

b
li
s
h
e
d
 L

e
g
a
l 
A

u
th

o
ri

ty
 

 
A

p
p

ro
v
e
d
 S

e
w

e
r 

U
s
e
 O

rd
in

a
n
c
e
 

 
Im

p
le

m
e
n
ta

ti
o
n
 M

a
n
a
g
e
m

e
n
t 

P
ro

c
e
d
u
re

s
 (
IM

P
) 

 
E
n
fo

rc
e
m

e
n
t 

R
e
s
p

o
n
s
e
 P

la
n
 (

E
R

P
) 

 
D

e
ri

v
a
ti

o
n
 o

f 
T
e
c
h
n
ic

a
ll
y
 B

a
s
e
d
 L

o
c
a
l 
L
im

it
s
 

 

Regular Utilities Commission Meeting- Tuesday, August 16, 2016Agenda Packet Page 25 of 60



 


K

e
y
 c

o
m

p
o
n
e
n
t 

o
f 

th
e
 I
m

p
le

m
e
n
ta

ti
o
n
 M

a
n
a
g
e
m

e
n
t 

P
ro

c
e
d
u
re

s
 (

IM
P
) 

 
It

 i
s
 i
m

p
o
rt

a
n
t 

th
a
t 

p
e
ri

o
d
ic

 s
u
rv

e
y
s
 b

e
 c

o
n
d
u
c
te

d
 t

o
 

id
e
n
ti

fy
 n

e
w

 s
o
u
rc

e
s
 o

r 
n
e
w

 u
s
e
rs

 o
f 

th
e
 C

it
y
 o

f 
R

ia
lt

o
 S

e
w

e
r 

S
y
s
te

m
. 
It

 i
s
 a

ls
o
 i
m

p
o
rt

a
n
t 

to
 i
d

e
n
ti

fy
 

th
o
s
e
 e

x
is

ti
n
g
 u

s
e
rs

 t
h
a
t 

h
a
v
e
 c

h
a
n
g
e
d
 t

h
e
ir

 
p

ro
c
e
s
s
e
s
 t

h
a
t 

re
s
u
lt

 i
n
 a

 n
e
w

 w
a
s
te

s
tr

e
a
m

 t
h
a
t 

m
u
s
t 

b
e
 r

e
g
u
la

te
d
 u

n
d

e
r 

th
e
 S

e
w

e
r 

U
s
e
 O

rd
in

a
n
c
e
. 

Regular Utilities Commission Meeting- Tuesday, August 16, 2016Agenda Packet Page 26 of 60




D

e
v
e
lo

p
m

e
n
t 

R
e
v
ie

w
 C

o
m

m
it

te
e
 (
D

R
C

) 
 


N

o
n
-
R
e
s
id

e
n
ti

a
l 
S
e
w

e
r 

S
u
rv

e
y
 f

o
rm

s
 a

re
 c

o
n
d
u
c
te

d
 

b
y
 t

h
e
 M

S
4

 C
o
n
su

lt
a
n
t 

 a
n
d

 s
h
a
re

d
 w

it
h
 t

h
e
 I
P
P
 

C
o
o
rd

in
a
to

r 
m

o
n
th

ly
 

 
B
u
il
d
in

g
 O

c
c
u
p

a
n
c
y
 P

e
rm

it
 A

p
p

li
c
a
ti

o
n
s
 

 
C

it
y
 U

ti
li
ty

 B
il
li
n
g
 

 
V

is
u
a
l 
S
tr

e
e
t 

S
u
rv

e
y
 

Regular Utilities Commission Meeting- Tuesday, August 16, 2016Agenda Packet Page 27 of 60




W

h
e
n
 a

n
 E

x
is

ti
n
g
 B

u
s
in

e
s
s
 m

a
k
e
s
 a

 c
h
a
n
g
e
 t

h
a
t 

re
s
u
lt

s
 i
n
 t

h
e
 d

is
c
h
a
rg

e
 o

f 
a
 r

e
g
u
la

te
d
 w

a
s
te

s
tr

e
a
m

 
o
r 

a
 N

e
w

 B
u
s
in

e
s
s
 d

is
c
h
a
rg

e
s
 a

 r
e
g
u
la

te
d
 

w
a
s
te

s
tr

e
a
m

, 
th

e
 C

it
y
 m

u
s
t 

id
e
n
ti

fy
 t

h
e
 p

o
ll
u
ta

n
ts

 i
n
 

th
e
 w

a
s
te

s
tr

e
a
m

 a
n
d

 d
e
te

rm
in

e
 t

h
e
 c

la
s
s
if

ic
a
ti

o
n
 o

f 
th

e
 u

s
e
r.

  


U

s
e
rs

 c
o
n
n
e
c
te

d
 t

o
 t

h
e
 C

it
y
 s

e
w

e
r 

a
re

 c
la

s
s
if

ie
d
 a

s
 

S
ig

n
if

ic
a
n
t 

In
d

u
st

ri
a
l 
U

se
rs

, 
C

a
te

g
o
ri

ca
l 
In

d
u
st

ri
a
l 

U
se

rs
, 
N

o
n
-
S
ig

n
if

ic
a
n
t 

U
se

rs
, 
a
n
d

 C
o
m

m
e
rc

ia
l 

U
se

rs
. 
 

Regular Utilities Commission Meeting- Tuesday, August 16, 2016Agenda Packet Page 28 of 60



 


C

a
te

g
o
ri

c
a
l 
In

d
u
s
tr

ia
l 
U

s
e
r 

(C
IU

) 

  
su

b
je

ct
 t

o
 F

e
d

e
ra

l 
P
re

tr
e
a
tm

e
n
t 

E
ff

lu
e
n
t 

L
im

it
a
ti

o
n
s 

(4
0

 C
F
R

 4
0

3
) 

 


S
ig

n
if

ic
a
n
t 

In
d

u
s
tr

ia
l 
U

s
e
r 

(S
IU

) 
  

  
>

 2
5

K
 g

a
ll
o
n
s/

d
a
y
 ,
 >

 5
%

 h
y
d

ra
u
li
c 

o
r 

o
rg

a
n
ic

 l
o
a
d

in
g
, 
o
r 

h
a
s 

p
o
te

n
ti

a
l 
fo

r 
 

  
  

a
d

v
e
rs

e
ly

 i
m

p
a
ct

in
g
 P

O
T

W
 o

p
e
ra

ti
o
n
s.

 
 


N

o
n
 S

ig
n
if

ic
a
n
t 

In
d

u
s
tr

ia
l 
U

s
e
r 

(N
S
IU

) 
  

  
  
 <

 2
5

K
 g

a
ll
o
n
s/

d
a
y
 

 
C

o
m

m
e
rc

ia
l 
In

d
u
s
tr

ia
l 
U

s
e
r 

(C
O

M
) 

  

Regular Utilities Commission Meeting- Tuesday, August 16, 2016Agenda Packet Page 29 of 60



 


H

e
a
te

r 
D

e
s
ig

n
s
, 
In

c
. 

   
 4

0
 C

F
R

 4
3

3
 “

M
e
ta

l 
F
in

is
h
in

g
 P

o
in

t 
S
o
u
rc

e
 C

a
te

g
o
ry

, 
S
u
b

p
a
rt

 A
, 
M

e
ta

l 
F
in

is
h
in

g
  

  


M

JB
 C

h
ro

m
e
 (

Z
e
ro

 D
is

c
h
a
rg

e
) 

  
 4

0
 C

F
R

 4
1

3
 “

E
le

ct
ro

p
la

ti
n
g
 P

o
in

t 
S
o
u
rc

e
 C

a
te

g
o
ry

, 
S
u
b

p
a
rt

 A
, 
E
le

ct
ro

p
la

ti
n
g
 o

f 
  

 

  
 C

o
m

m
o
n
 M

e
ta

ls
 

  


A

m
e
ri

c
a
n
 H

a
n
d
fo

rg
e
 (

Z
e
ro

 D
is

c
h
a
rg

e
) 

  
 4

0
 C

F
R

 4
6

7
 “

A
lu

m
in

u
m

 F
o
rg

in
g
 P

o
in

t 
S
o
u
rc

e
 C

a
te

g
o
ry

, 
S
u
b

p
a
rt

 D
, 

F
o
rg

in
g

 

    

Regular Utilities Commission Meeting- Tuesday, August 16, 2016Agenda Packet Page 30 of 60




T

a
rg

e
t 

F
D

C
 T

3
8

9
9

 

 


N

ia
g
a
ra

 B
o
tt

li
n
g
, 
L
L
C

 

 


W

e
s
t 

V
a
ll
e
y
 W

a
te

r 
D

is
tr

ic
t 

 


In

te
rm

e
d
ia

te
 B

u
lk

 C
o
n
ta

in
e
rs

, 
In

c
. 
(B

a
tc

h
) 

 


A

n
a
e
rg

ia
 S

e
rv

ic
e
s
 (
T

e
m

p
o
ra

ry
) 

 

Regular Utilities Commission Meeting- Tuesday, August 16, 2016Agenda Packet Page 31 of 60




B
is

c
o
m

e
ri

c
a
 C

o
rp

o
ra

ti
o
n
 

 


E
n
v
ir

o
n
m

e
n
ta

l 
L
o
g
is

ti
c
s
 

 


M

e
d
li
n
e
 I
n
d
u
s
tr

ie
s
 

 


P
u
s
a
n
 P

ip
e
 M

a
n
u
fa

c
tu

ri
n
g

 

Regular Utilities Commission Meeting- Tuesday, August 16, 2016Agenda Packet Page 32 of 60



 

  
  


D

e
v
e
lo

p
m

e
n
t 

R
e
v
ie

w
 C

o
m

m
it

te
e
 

  
 P

re
p
a
re

 N
e
w

 D
e
ve

lo
p

m
e
n
t 

C
o
n
d

it
io

n
s 

o
f 

A
p

p
ro

va
l 
(C

o
A

) 

 


E
S
S
A

 M
o
n
it

o
ri

n
g
 a

n
d

 C
o
m

m
u
n
it

y
 S

a
m

p
li
n
g

 

Regular Utilities Commission Meeting- Tuesday, August 16, 2016Agenda Packet Page 33 of 60



                                                                                                                 Veolia – Wastewater July 2016 

Utility Commission Monthly Report for Wastewater Operations, July 2016 
 

Compliance Statement 

In July 2016 the VWNA-Rialto facility there were three exceedances with the discharge 

requirements specified in Order No. R8-2014-0010, NPDES No. CA-0105295 as highlighted in 

yellow in Plant Data Overview table. 

 

Monthly Regional Water Quality Control Board Discharge Monitoring Report (DMR) 

The monthly DMR for July 2016 was completed and sent to the Santa Ana Regional Water 

Quality Control Board (SARWQCB) Region 8, electronically via the California Integrated 

Water Quality System (CIWQS), in the specified time period. 

 

Treatment Facility Overview 

The average daily influent flow calculated from influent flow meter reads in July was 6.9 

Million Gallons per Day (MGD).  Influent flow meter reads totaled 215 MGD this month. 

 

There were 756.82 wet tons of treated and stabilized (anaerobically digested) biosolids hauled 

from the VWNA-Rialto facility by Nursery Products to their designated processing site in 

Helendale, California.  Biosolids hauling costs totaled $36,327.36 for the month of July. 

 

Citizen Complaints 

Veolia-Rialto staff received zero citizen complaints related to the Water Reclamation Facility this 

month. 

 

Major Equipment/Process Information 

The secondary treatment process for plants in service (Plants 2, 3, 4, & 5) was stable. As 

specified by the general Wastewater operations plan, Plant No. 1 remained out of service. 

 

Two Plant 5 mixed liquor pump motor windings have failed. One pump has been repaired and 

the other is out for repairs. 
 

Three out of the eight Plant 5 mixers are showing signs of failure.  Annual PMs have consistently 

shown a potential for failure.  Veolia is working a rotation schedule so the mixers can be repaired 

with the least amount of disruption.  
 

Work on Digester#1 continues.  The new Dystor cover was installed and is in stand-by mode. 
 

Plant 5 mixed liquor return pump VFD failed.  Veolia ordered a new VFD. 

 

Multiple FLU failures occurred in July as expected due to excessive heat.  These systems are 

simply not designed appropriately for existing operating conditions and until capital 

improvements are made, they will unfortunately continue to fail in this atmosphere. 
 

The plant experienced a power failure on July 17
th

, 2016 at approximately 01:30AM.  SCADA 

failed to relay that the Chlorine Contact Chamber Lead and Lag pumps had failed. Correction 

options are under investigation.

Regular Utilities Commission Meeting- Tuesday, August 16, 2016 Agenda Packet Page 34 of 60



  
                                                                                                                               Veolia – Wastewater July 2016 

 

Plant Data Overview 

Final Effluent Data Min. Max. Avg. Permit Limit Permit Compliant 

Effluent Flow, MGD 5.2 6.8 5.8 11.7 MGD Yes 

Turbidity, NTU (Daily Avg) 0.22 0.44 0.34 < 2.0 Daily Avg Yes 

Coliform, MPN (7 - Day 

Median) 
 

< 1.8 
 

>1,600 
 

< 1,649 
 

23 Daily Max 
 

No* 

Chlorine Residual, mg/L < 0.10 < 0.10 < 0.13 < 0.10 Yes 

Ammonia-Nitrogen, mg/L <0.10 0.10 <0.10 4.5 Yes 

 

TIN, mg/L 

 

9.10 

 

9.10 

 

9.10 

10 mg/L - 12 

Mo. Avg. 
 

Yes 

 

TDS, mg/L (Pre-Disinfection) 

 

490 

 

490 

 

490 

490 - 12 Month 

Rolling Avg Filter Eff 
 

Yes 

 

TDS, mg/L (Post-Disinfection) 

 

540 

 

540 

 

540 
490 – 12 Month 

Rolling Avg Final Eff 
 

No* 

pH, Standard Units 7.30 8.46 7.47 6.5 – 8.5 Yes 

 

BOD, mg/L 
 

1.0 

 

2.9 
 

2.0 

 

 

20 
 

Yes 

TSS, mg/L 0.3 0.5 0.4 20 Yes 

Cyanide, µg/L 5.8 5.8 5.8 4.2 No* 

 

 
 

Additional Facility Data 

 

Min. 

 

Max. 

 

Avg. 

 

Permit Limit 

 

Permit Compliant 

Influent Flow, MDG 5.8 7.5 6.9 11.7 Yes 

Influent BOD, mg/L (Monthly 

Avg.) 
 

260 

 

300 

 

275 
 

N/A 
 

N/A 

Influent TSS, mg/ (Monthly 

Avg.) 
 

182 

 

396 
 

243 
 

N/A 
 

N/A 

BOD Percent Removal (Monthly 

Avg.) 

 

99.0 

 

99.0 

 

99.0 
 

> 85% 
 

Yes 

TSS Percent Removal (Monthly 

Avg.) 
 

99.7 

 

99.8 

 

99.8 
 

> 85% 
 

Yes 

Reclaimed Water (Mgals) 0 0.088 0.021 N/A N/A 

 

Natural Gas Use (cf/day) 
 

200 
 

21,900 
 

5,526 
 

N/A 
 

N/A 

Digester Gas Production (cf/day) 98,260 172,289 129,671 N/A N/A 

Sodium Hypochlorite Use (Gals/Day) 679 1,189 887 N/A N/A 

Sodium Bisulfite Use (Gals/Day) 294 412 340 N/A N/A 

Ferrous Chloride Use (Gals/Day) 28 76 63 N/A N/A 

Polymer Use, Gravity Belt (Gals/Day) 4 10 7 N/A N/A 

Polymer Use, Belt Press (Gals/Day) 6 28 17 N/A N/A 

Aluminum Sulfate Use (Gals/Day) 4 4 4 N/A N/A 

 

Regular Utilities Commission Meeting- Tuesday, August 16, 2016 Agenda Packet Page 35 of 60



                                                                                                                 Veolia – Wastewater July 2016 

 
*Only sample dates will show peaks.  Sample dates are on Mondays.  

 

*Only sample dates will show peaks.  Sample dates are on Mondays. 

0.0

1.0

2.0

3.0

4.0

5.0

6.0

7.0

8.0
M

G
/L

 
July 2016 Effluent BOD 

0.0

1.0

2.0

3.0

4.0

5.0

6.0

7.0

8.0

M
G

/L
 

July 2016 Effluent TSS 

Jan
u

ary 2015
 Efflu

e
n

t B
O

D
 

 

Regular Utilities Commission Meeting- Tuesday, August 16, 2016 Agenda Packet Page 36 of 60



                                                                                                                 Veolia – Wastewater July 2016 

 
 

PLANNED MAINTENANCE 

There were 232 PM’s generated in July 2016 with 202 completed on-schedule for an 87% 

completion rate. A total of 483 man-hours were spent on PM tasks for an average staff-hour per 

task rate of 2.23 hours. 

 

NOTE – Preventive Maintenance Work Orders are generated and assigned a time value and to 

staff based on a specific project and/or piece of equipment. The work order task ranges in time 

depending on the nature of the task. When the task is completed the employee who completed 

the task then assigns a time value to the work order.  

 

CORRECTIVE (UNPLANNED) MAINTENANCE 

There were 38 Corrective (Unplanned) Maintenance Work Orders requested in July with 38 

completed for a 100% completion rate. A total of 263 staff-hours were spent on Corrective 

(Unplanned) Maintenance tasks, for an average of 6.92 staff-hours per task. 

 

NOTE – Corrective Maintenance Work Orders are generated and assigned to staff based on 

project type, complexity, and/or type of equipment. The completion time of work orders can 

range from fifteen minutes up to eight or more hours depending on the task. The employee 

assigned the task documents how much time it took to complete the task. 

0.0

0.2

0.4

0.6

0.8

1.0

1.2

1.4

1.6

1.8

2.0

N
TU

 
July 2016 Effluent NTU 

 

Regular Utilities Commission Meeting- Tuesday, August 16, 2016 Agenda Packet Page 37 of 60



                                                                                                                 Veolia – Wastewater July 2016 

Collections Cleaning Footage for July 2016: 

 69,917 feet of sewer line was cleaned. The Hot List total cleaning footage was 10,927 

feet. This footage is included in the overall totals.   

 Veolia inspected 15,213 feet of sewer with CCTV for a total of 2.88 miles. Zero 

manholes were inspected this month.  Veolia conducted 138 Underground Utility 

Inspections and Markings. 

 

 
 

FOG Information (Fats, Oils & Grease) 
 Total Monthly FOG received was 143,687 gallons. 

 

0

10,000

20,000

30,000

40,000

50,000

60,000

70,000

80,000

90,000

F

E

E

T

 

Monthly Collections System Cleaning Footage, 2015-2016 

Feet

0

20,000

40,000

60,000

80,000

100,000

120,000

140,000

160,000

180,000

124,943 

147,875 
156,678 

144,730 

170,852 
157,606 

167,475 
174,126 

156,121 

174,974 

132,893 
143,687 

 

 

Monthly FOG 

FATS, OILS & GREASE TOTALS - 2015-2016 

G
A
L
L
O
N
S 

Regular Utilities Commission Meeting- Tuesday, August 16, 2016 Agenda Packet Page 38 of 60



                                                                                                                 Veolia – Wastewater July 2016 

 
 

Collection System Report 
   There were zero (0) sewer call-outs this month. 

Date Address Comments Personnel Manhole 
To 

Manhole 

  There were Zero Call-Outs for July 2016.    

 

Environmental Testing/Monitoring by Local, State or Federal Agencies 

No additional information or changes for this month. 

 

Staffing Level  

Veolia is currently interviewing for a Grade I or higher Operator to replace an open position and 

expects to fill the role 

 

Administrative 

No New Safety Work Orders generated in July 2016. 

 

The Veolia-Rialto Safety Committee agenda items this month were: 

 

 Heat Stress 

 

Next month:  Ergonomics 

 

0
20,000
40,000
60,000
80,000

100,000
120,000
140,000
160,000
180,000
200,000
220,000
240,000

C
u

b
it

 F
e

e
t 

Digester #2 Gas Production 

Rialto Digester Gas Totals July 2016 

Regular Utilities Commission Meeting- Tuesday, August 16, 2016 Agenda Packet Page 39 of 60



                                                                                                                 Veolia – Wastewater July 2016 